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The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name
Manufacturer
Date of Receipt
Testing Start Date
Testing End Date

Test resuli(s)

Signed for

Asbestos-free Calcium Silicate
BEC Industrial (Shanghai ) Co., Ltd
Apr 03, 2015

Apr 03, 2015

Apr 16, 2015

For further details, please refer to the following page(s)

SGS-CSTC Standards Technical
Services (Shanghai) Co., Ltd.
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Authorized signatory
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Test Item: Tumbling Friability
Test Method: ASTM C421-08(R2014)
Lab Environmental Condition: 23+1°C, 50+5%RH

Test Result:

Test item

Requirement
in ASTM C533-13

Mass loss by tumbling after first
10 minutes (%) ASTM C421-

Mass loss by tumbling after 08(R2014)

second 10 minutes (%)

Test method Test result Verdict

8.4 <20 Pass

Remark

Specimen dimensions: 25.4mmx25.4mmx25.4mm, 12pcs.

Statement: Unless otherwise stated the results shown in this test report refer only to the sample(s)

tested.

Sample Photo:

*kkkkkkk End of report********
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